NN
- / L,
S
; A Construction Material Laboratory
- B Test Report No: INL22/508435-212-1
'4///":3\\\ ¥ Date: 26-Apr-2022
“f, /"T\\_,\\.\\\ ; Page 1 of 3
VILAS 237
Client’s name : GOPCO VIETNAM JOINT STOCK COMPANY
Tén khach hang CONG TY €O PHAN GOPCO VIET NAM
Client’s address : NO. 1, LANE 31, LUONG NGOC QUYEN STREET, VAN QUAN WARD,

HA DONG DISTRICT, HA NOI CITY

6 1, NGO 31, PHO LUONG NGOC QUYEN, PHUONG VAN QUAN,
QUAN HA BONG, THANH PHO HA NOI

Dija chi

The following sample(s) was/were submitted and identified by the client as:

Céc théng tin nhéan dang méu do khach hang cung cap:

Name of sample / Tén méu :  ALUMINIUM | NHOM
Rail pin GC-2650/A6005-T5
Quantity / Sé luong méu : 01 sample / mau

Date of receiving / Ngay nhan mdu  : 19-Apr-2022
Date of testing / Ngay tha nghiém . From / tir 19-Apr-2022 to / dén 26-Apr-2022

Test method / Phuong phép thir . ASTM B557M - 15 Test Methods For Tension Testing
Wrought And Cast Aluminum- And Magnesium-Alloy
Products (Metric)

ASTM E92 - 17 Standard Test Methods for Vickers
Hardness and Knoop Hardness of Metallic Materials

ASTM E1251 - 17a Standard Test Method for Analysis of
Aluminum and Aluminum Alloys by Spark Atomic
Emission Spectrometry

Test result / Két qua thd nghiém : See next page(s) / Xem trang sau

Note:

(*) The test was accredited 1SO 17025:2017 by VILAS / Chi tiéu duoc céng nhan ISO 17025:2017 béi VILAS.

ILAC : International Laboratory Accreditation / Té chirc hop tac céng nhan Phong thir nghiém quéc té.

MRA : Mutual Recognition Arrangement / Théa woc thira nhdn I4n nhau.

ILAC-MRA-VILAS : VILAS is the full member and signatory of Mutual Recognition Arrangement with International
Laboratory Accreditation / VILAS la thanh vién day dd va ky théa wéc thira nhan 14n nhau vdi té chirc cong nhdn phong
tht» nghiém quéc té.

Signed for and on behalf of
——SGS-Vietnam-L.T!
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NATL-QAM-F-2084 - 12 Feb, 2019

" Le Tiep Du
Lab Assistant Manager
Industrial Services

“This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Construction Material Laboratory
Test Report No: INL22/508435-212-1
Date: 26-Apr-2022

Page 2 of 3
Characteristic / Tén chi tiéu
. Test result
A. Tensile test)/ Thir kéo R R
e Width of specimen / Chiéu réng méu mm 12.6
o Thickness of specimen / Chiéu day mau mm 1.263
o Cross section area / Dién tich mat cat ngang mm? 15.91
e Yield load Fpo.2 / Luc chdy quy wéce N 3500
o Yield strength Ryo.2 | Gidi han chéy quy woc MPa 220
e Tensile load / Luc kéo dit N 3784
¢ Tensile strength / Gi¢i han bén kéo MPa 238
o Original gauge length / Chiéu dai tinh toan ban déu mm 50.0
o Gauge length after broken / Chiéu dai tinh toéan sau khi dut mm 54.6
« Elongation / D6 gidn dai twong déi % 9.2
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The relationship between tensile load and deformation
Bidu dé tuong quan gitka luc thi kéo va bién dang

* % TO BE CONTINUED *

I (This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspX.
«.3' Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

1 f‘i‘" Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within
C'\,Y the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction

QO from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or

- appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Construction Material Laboratory
Test Report No: INL22/508435-212-1

Date: 26-Apr-2022
Page 3 of 3
Characteristic / Tén chi tiéu  Test result
B. Vickers hardness test )/ Kiém tra do cumg Vickers Retgua ik agiise
e Average hardness / D6 cing trung binh HV10 89
Characteristic / Tén chi tiéu T
C. Chemical composition (' / Thanh phén héa hoc Ket qué thirnghigm
e Silicon content (Si) / Ham lwong silic % 0.508
o Iron content (Fe) / Ham lwong s&t % 0.280
o Copper content (Cu) | Ham luong déng % 0.0630
e Manganese content (Mn) / Ham lwong mangan % 0.0963
e Magnesium content (Mg) / Ham lwong magie % 0.516
e Chromium content (Cr) /| Ham lwgng crom % 0.0245
e Zinc content (Zn) / Ham luong kém % 0.0712
e Titanium content (Ti) / Ham luong titan % 0.0141
e Vanadium content (V) / Ham lwong vanadi % 0.0110
e Aluminium content (Al) / Ham lwong nhém % 98.3

Photo of submitted sample / Hinh d&nh m&u nhén:

SGS authenticate the photos on original report only / SGS chi xac thuc cac hinh anh trong béao céo chinh thirc

* % * END OF THE REPORT * * %

‘ This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

082748

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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oSG8 Vietnam LTD.

“Le Tiep Du

Construction Material Laboratory
Test Report No: INL22/508435-212-2
Date: 26-Apr-2022

s, Page 1 of 2
VILAS 237
Client’s name : GOPCO VIETNAM JOINT STOCK COMPANY
Tén khach hang CONG TY CO PHAN GOPCO VIET NAM
Client’s address : NO.1, LANE 31, LUONG NGOC QUYEN STREET, VAN QUAN WARD,

Dia chi

HA DONG DISTRICT, HA NOI CITY

SO 1, NGO 31, PHO LVONG NGOC QUYEN, PHUONG VAN QUAN,
QUAN HA PONG, THANH PHO HA NOI

The following sample(s) was/were submitted and identified by the client as:

Céc théng tin nhan dang méu do khéach hang cung cép:

Name of sample / Tén méu

Quantity / S6 lwong méu

Date of receiving / Ngay nhan méu
Date of testing / Ngay th&» nghiém
Test method / Phuwong phép thy

Test result / Két qua thir nghiém

Note:

ALUMINIUM / NHOM
Kep giiva GC-U/A6005-T5

01 sample / méu
19-Apr-2022
From / tir 19-Apr-2022 to / dén 26-Apr-2022

ASTM E92 - 17 Standard Test Methods for Vickers
Hardness and Knoop Hardness of Metallic Materials

ASTM E1251 - 17a Standard Test Method for Analysis of
Aluminum and Aluminum Alloys by Spark Atomic
Emission Spectrometry

See next page(s) / Xem trang sau

(*) The test was accredited ISO 17025:2017 by VILAS / Chi tiéu dwgc cong nhan I1SO 17025:2017 bédi VILAS.

ILAC : International Laboratory Accreditation / T8 chikc hop tac cong nhan Phong thir nghiém quéc té.

MRA : Mutual Recognition Arrangement / Théa wéc thira nhan lan nhau.

ILAC-MRA-VILAS : VILAS is the full member and signatory of Mutual Recognition Arrangement with International
Laboratory Accreditation / VILAS la thanh vién day du va ky théa uoc thira nhan 1an nhau voi té chirc céng nhan phong

thtr nghiém quéc té.

Signed for and on behalf of

i A

Lab Assistant Manager
Industrial Services

) ( This document is issued by the Company under its General Conditions of Service accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspX.
«. 3 Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

= Anyh

+ENY the limits of Client’s instructions, if any. The Company's so

older of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
le responsibility is to its Client and this document does not exonerate parties to a transaction

from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Construction Material Laboratory
Test Report No: INL22/508435-212-2

Date: 26-Apr-2022

Page 2 of 2
Characteristic / Tén chi tiéu Testrosult
A. Vickers hardness test (V] Kiém tra do cing Vickers Két qué thtr nghiém
e Average hardness / D6 ciing trung binh HV10 87
Characteristic / Tén chi tiéu Test result
B. Chemical composition )/ Thanh phén héa hoc Két qué thir nghiém
e Silicon content (Si) / Ham lwong silic % 0.502
« Iron content (Fe) / Ham luong sét % 0.282
e Copper content (Cu) | Ham luong dong % 0.0572
e Manganese content (Mn) / Ham lwgng mangan % 0.0849
e Magnesium content (Mg) / Ham luong magie % 0.509
e Chromium content (Cr) / Ham lwong crom % 0.0218
e Zinc content (Zn) / Ham lwong kém % 0.0695
e Titanium content (Ti) / Ham luong titan % 0.0128
e Vanadium content (V) / Ham luong vanadi % 0.0109
e Aluminium content (Al) / Ham lwong nhém % 98.4

Photo of submitted sample / Hinh dnh mé&u nhén:

SGS authenticate the photos on original report only / SGS chi xéc thyre céc hinh anh trong béo céo chinh thic

* % % END OF THE REPORT * x %

= (This document is issued by the Company under its General Conditions of Service accessible at http:/www.sgs.com/en/Terms-and-Conditions.aspX.

1Li™ Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

} Sy Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within
1EN the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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= E Construction Material Laboratory
i s WS Test Report No: INL22/508435-212-3
A Date: 26-Apr-2022
TR Page 1 of 2
VILAS 237
Client’s name : GOPCO VIETNAM JOINT STOCK COMPANY
Tén khach hang CONG TY €O PHAN GOPCO VIET NAM
Client’s address : NO.1, LANE 31, LUONG NGOC QUYEN STREET, VAN QUAN WARD,

Dja chi

HA DONG DISTRICT, HA NOI CITY

6 1, NGO 31, PHO LVONG NGOC QUYEN, PHUONG VAN QUAN,
QUAN HA DONG, THANH PHO HA NOI

The following sample(s) was/were submitted and identified by the client as:

Céc théng tin nhan dang méu do khach hang cung cép:

Name of sample / Tén mau

Quantity / S6 lvong méu
Date of receiving / Ngay nhan méu
Date of testing / Ngay th&r nghiém

Test method / Phuong phéap tho

Test result / Két qua thtr nghiém

Note:

ALUMINIUM /| NHOM
Kep bién GC-Z/A6005-T5

01 sample / mau
19-Apr-2022
From / ter 19-Apr-2022 to | dén 26-Apr-2022

ASTM E92 - 17 Standard Test Methods for Vickers
Hardness and Knoop Hardness of Metallic Materials

ASTM E1251 - 17a Standard Test Method for Analysis of
Aluminum and Aluminum Alloys by Spark Atomic
Emission Spectrometry

See next page(s) / Xem trang sau

(*) The test was accredited 1SO 17025:2017 by VILAS / Chi tiéu dwoc cdng nhan ISO 17025:2017 bdi VILAS.

ILAC : International Laboratory Accreditation / T8 chitc hop téc cong nhdn Phong thi nghiém quéc té.

MRA : Mutual Recognition Arrangement / Théa wéc thira nhan 14n nhau.

ILAC-MRA-VILAS : VILAS is the full member and signatory of Mutual Recognition Arrangement with International
Laboratory Accreditation / VILAS /4 thanh vién day du va ky thda wéc thira nhan 1&n nhau véi té chirc cong nhan phong

thtr nghiém quéc té.

Signed for and on behalf of

Le Tiep Du
Lab Assistant Manager
Industrial Services

?“[ " This document is issued by the Company under its General Conditions of Service accessible at http://www.sqs.com/en/Terms-and-Conditions.aspx.
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SGS Vietnam Ltd

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Lot lll/21. 19/5A St. Industrial Group [lI. Tan Binh IZ. Tan Phu District. Ho Chi Minh City. S.R. Vietnam. t (84) 28 3816 0999 f (84) 28 3816 0996 www.sgs.vn

NATL-QAM-F-2084 - 12 Feb, 2019

Member of the SGS Group



Construction Material Laboratory
Test Report No: INL22/508435-212-3

Date: 26-Apr-2022
Page 2 of 2

Characteristic / Tén chi tiéu

Test result

A. Vickers hardness test (V] Kiém tra d6 ciing Vickers Két qua thir nghiém
e Average hardness / D6 cirng trung binh HV10 $6
Characteristic / Tén chi tiéu Tast rasiilt
B. Chemical composition )/ Thanh phén héa hoc Két qué thir nghigm
e Silicon content (Si) / Ham lwong silic % 0.372
o Iron content (Fe) / Ham luong st % 0.302
o Copper content (Cu) / Ham lwong déng % 0.0619
e Manganese content (Mn) / Ham lwong mangan % 0.0611
o Magnesium content (Mg) / Ham lugng magie % 0.5625
e Chromium content (Cr) / Ham lwong crom % 0.0227
e Zinc content (Zn) / Ham lwong kém % 0.122
e Titanium content (Ti) / Ham luong titan % 0.0142
¢ Vanadium content (V) / Ham lwong vanadi % 0.0109
e Aluminium content (Al) / Ham lvong nhém % 98.4

Photo of submitted sample / Hinh dnh méu nhén:

SGS authenticate the photos on original report only / SGS chi xéc thuc cac hinh énh trong bao céo chinh thire
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* % x END OF THE REPORT * x %

This document is issued by the Company under its General Conditions of Service accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted lo the fullest extent of the law.

SGS Vietnam Ltd.
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Construction Material Laboratory
Test Report No: INL22/508435-212-4
Date: 26-Apr-2022

Page 1 of 2
VILAS 237
Client’s name . GOPCO VIETNAM JOINT STOCK COMPANY
Tén khéch hang CONG TY cO PHAN GOPCO VIET NAM
Client’s address . NO.1, LANE 31, LUONG NGOC QUYEN STREET, VAN QUAN WARD,

HA DONG DISTRICT, HA NOI CITY

S0 1, NGO 31, PHO LVONG NGQC QUYEN, PHUONG VAN QUAN,
QUAN HA DONG, THANH PHO HA NOI

Dja chi

The following sample(s) was/were submitted and identified by the client as:

Cac théng tin nhan dang mau do khéch hang cung cép:

Name of sample / Tén méu

Quantity / S6 lwong méu

Date of receiving / Ngay nhan méu
Date of testing / Ngay thtr nghiém
Test method / Phurong phéap thiy

Test result | Két qua thr nghiém

Note:

ALUMINIUM / NHOM
Chan ga L 40x80/A6005-T5

01 sample / mau
19-Apr-2022
From / ter 19-Apr-2022 to / dén 26-Apr-2022

ASTM E92 - 17 Standard Test Methods for Vickers
Hardness and Knoop Hardness of Metallic Materials

ASTM E1251 - 17a Standard Test Method for Analysis of
Aluminum and Aluminum Alloys by Spark Atomic
Emission Spectrometry

See next page(s) / Xem trang sau

' This document is issued by the Company under its Gen
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

nformation contained hereon reflects the Company's findings at the time of its intervention only and within
Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
Any unauthorized alteration, forgery or falsification of the content or

Any holder of this document is advised that i
the limits of Client’s instructions, if any. The
from exercising all their rights and obligations under the transaction documents.
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Vietnam Lid.

(*) The test was accredited ISO 17025:2017 by VILAS / Chi tiéu dwoc cong nhan ISO 17025:2017 béi VILAS.
ILAC : International Laboratory Accreditation / T6 chire hop tac cong nhdn Phong thir nghiém quoc té.

MRA : Mutual Recognition Arrangement / Théa wéc thira nhén I4n nhau.

ILAC-MRA-VILAS : VILAS is the full member and signatory of Mutual Recognition Arrangement with International
Laboratory Accreditation / VILAS la thanh vién day dii va ky thda woc thira nhan lan nhau voi té chire céng nhén phong

thir nghiém quéc té.

Signed for and on behalf of

“L"e"Tiep Du

Lab Assistant Manager
Industrial Services

eral Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspXx.

Lot l/21. 19/5A St. Industrial Group Iil. Tan Binh IZ. Tan Phu District. Ho Chi Minh City. S.R. Vietnam. t(84) 28 3816 0999 f (84) 28 3816 0996 www.sgs.vn
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Construction Material Laboratory
Test Report No: INL22/508435-212-4

Date: 26-Apr-2022

Page 2 of 2
Characteristic / Tén chi tiéu Test rasuit
A. Vickers hardness test )/ Kiém tra do ctng Vickers Két qua thix nghigm
e Average hardness / DJ ctng trung binh HV10 90
Characteristic / Tén chi tiéu Test result
B. Chemical composition () / Thanh phén héa hoc Két qua thax nghigm
e Silicon content (Si) / Ham lwong silic % 0.526
o Iron content (Fe) / Ham luwong sét % 0.278
o Copper content (Cu) / Ham luong déng % 0.0475
¢ Manganese content (Mn) / Ham lwong mangan % 0.0452 -
e Magnesium content (Mg) / Ham lwrong magie % 0.523
e Chromium content (Cr) / Ham luong crom % 0.0178
e Zinc content (Zn) / Ham lwong kém % 0.0709
e Titanium content (Ti) / Ham lwong titan % 0.0150
e Vanadium content (V) / Ham lwong vanadi % 0.0096
e Aluminium content (Al) / Ham lwong nhém % 98.4

Photo of submitted sample / Hinh dnh m&u nhén:

Urfan 94{

Lotfo « fi/pice
sl

SGS authenticate the photos on original report only / SGS chi xac thurc cac hinh anh trong bao céo chinh thirc

* %% END OF THE REPORT * * %

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Vietnam Ltd.

'This document is issued by the Company under its General Conditions of Service accessible at htip:/www.sgs.com/en/Terms-and-Conditions.aspX.
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Construction Material Laboratory
Test Report No: INL22/508435-212-5
Date: 26-Apr-2022

Page 1 of 2
VILAS 237
Client’s name : GOPCO VIETNAM JOINT STOCK COMPANY
Tén khach hang CONG TY CO PHAN GOPCO VIET NAM
Client’s address : NO.1, LANE 31, LUONG NGOC QUYEN STREET, VAN QUAN WARD,

Dia chi

HA DONG DISTRICT, HA NOI CITY

SO 1, NGO 31, PHO LUONG NGQC QUYEN, PHUONG VAN QUAN,
QUAN HA BONG, THANH PHO HA NOI

The following sample(s) was/were submitted and identified by the client as:

Céc thong tin nhan dang méu do khach hang cung cép:

Name of sample / Tén méu

Quantity / S6 luong méu

Date of receiving / Ngay nhan méu
Date of testing / Ngay th&» nghiém
Test method / Phuwong phép thiy

Test result | Két qua thr nghiém

Note:

ALUMINIUM / NHOM
Kep Seamlock 55/A6005-T5

01 sample / mau
19-Apr-2022
From / tir 19-Apr-2022 to / dén 26-Apr-2022

ASTM E92 - 17 Standard Test Methods for Vickers
Hardness and Knoop Hardness of Metallic Materials

ASTM E1251 - 17a Standard Test Method for Analysis of
Aluminum and Aluminum Alloys by Spark Atomic
Emission Spectrometry

See next page(s) / Xem trang sau

(*) The test was accredited 1SO 17025:2017 by VILAS / Chi tiéu duoc cong nhan ISO 17025:2017 béi VILAS.

ILAC : International Laboratory Accreditation / Té chikc hop téc cong nhan Phong thir nghiém quéc té.

MRA : Mutual Recognition Arrangement / Théa wéc thira nhan Ian nhau.

ILAC-MRA-VILAS : VILAS is the full member and signatory of Mutual Recognition Arrangement with International
Laboratory Accreditation / VILAS /a thanh vién day du va ky théa woc thira nhan Ian nhau véi té chirc céng nhan phong

tht» nghiém qudc té.

Signed for and on behalf of

Sﬂ SGS Vietnam Ltd

SGS Vietnam Ltd

Le Tiep Du
Lab Assistant Manager
Industrial Services

'This document is issued by the Company under its General Conditions of Service accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspX.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
AnyhoMethmsdommwntwadeedmaﬁnmnnmmnCOMamedhemonrawcmlheCompmw%fhdMgsaHheﬁmeoﬁwiMewemmnoMyandwnmn
the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Construction Material Laboratory
Test Report No: INL22/508435-212-5

Date: 26-Apr-2022
Page 2 of 2
Characteristic / Tén chi tiéu Test result
A. Vickers hardness test )/ Kidm tra do ctng Vickers Kéf qud thk nghism
e Average hardness / D6 ciing trung binh HV10 87
Characteristic / Tén chi tiéu ToBEoslt
B. Chemical composition () / Thanh phéan héa hoc Két qua thir nghigm
o Silicon content (Si) / Ham lwong silic % 0.511
e Iron content (Fe) / Ham luong sét % 0.271
e Copper content (Cu) / Ham luong déng % 0.0471
o Manganese content (Mn) / Ham lvong mangan % 0.0456
e Magnesium content (Mg) / Ham lwong magie % 0.526
e Chromium content (Cr) / Ham luong crom % 0.0181
e Zinc content (Zn) / Ham lwong kém % 0.0728
e Titanium content (Ti) / Ham lwong titan % 0.0172
e Vanadium content (V) / Ham lwong vanadi % 0.0098
e Aluminium content (Al) / Ham luvong nhém % 98.4

Photo of submitted sample / Hinh 4nh mau nhén:

-/JQP saam , feed 5
ALs - T6

SGS authenticate the photos on original report only / SGS chi xac thyrc céc hinh énh trong béo céo chinh thie

* % * END OF THE REPORT * * x

€L " This document is issued by the Company under ils General Conditions of Service accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx.

}m Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
e d

O\

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction

- from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Construction Material Laboratory
Test Report No: INL22/508435-212-6
Date: 26-Apr-2022

Page 1 of 2
VILAS 237
Client’s name : GOPCO VIETNAM JOINT STOCK COMPANY
Tén khéach hang CONG TY CO PHAN GOPCO VIET NAM
Client’s address : NO.1, LANE 31, LUONG NGOC QUYEN STREET, VAN QUAN WARD,

HA DONG DISTRICT, HA NOI CITY

SO 1, NGO 31, PHO LUONG NGQC QUYEN, PHUONG VAN QUAN,
QUAN HA BONG, THANH PHO HA NQI

Bja chi

The following sample(s) was/were submitted and identified by the client as:
Céc théng tin nhén dang méu do khéch hang cung cép:

Name of sample / Tén méu :  ALUMINIUM / NHOM
Thanh néi Rail GC-140/A6005-T5
Quantity / S6 lvong méu : 01 sample / méu

Date of receiving / Ngay nhan mau : 19-Apr-2022
Date of testing / Ngay thir nghiém :  From/ tir 19-Apr-2022 to / dén 26-Apr-2022

Test method / Phuong phap thoy : ASTM E92 - 17 Standard Test Methods for Vickers
Hardness and Knoop Hardness of Metallic Materials

ASTM E1251 - 17a Standard Test Method for Analysis of
Aluminum and Aluminum Alloys by Spark Atomic
Emission Spectrometry

Test result / Két qua thir nghiém :  See next page(s) / Xem trang sau

Note:

(*) The test was accredited ISO 17025:2017 by VILAS / Chi tiéu dugc cong nhan ISO 17025:2017 béi VILAS.

ILAC : International Laboratory Accreditation / T6 chiic hop tac céng nhan Phong thir nghiém quéc té.

MRA : Mutual Recognition Arrangement / Théa wéc thira nhan 1an nhau.

ILAC-MRA-VILAS : VILAS is the full member and signatory of Mutual Recognition Arrangement with International
Laboratory Accreditation / VILAS Ia thanh vién day di va ky théa wéc thira nhén Ian nhau véi té chie céng nhdn phong
thdr nghiém quéc té.

Signed for and on behalf of
SGS.Vi
Thay mat€ong ty

: S sGSVietnam Ltd

Le Tiep Du
Lab Assistant Manager
Industrial Services

™= "This document is issued by the Company under its General Conditions of Service accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx.

L9 Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Construction Material Laboratory
Test Report No: INL22/508435-212-6

Date: 26-Apr-2022

Page 2 of 2
Characteristic / Tén chi tiéu Taskrastilt
A. Vickers hardness test )/ Kiém tra d6 cing Vickers Két qua thir nghigm
e Average hardness | D6 cting trung binh HV10 85
Characteristic / Tén chi tiéu Test resilt
B. Chemical composition () / Thanh phdn héa hoc Két qua thir nghigm
e Silicon content (Si) / Ham lwong silic % 0.518
o Iron content (Fe) / Ham lwong sét % 0.288
e Copper content (Cu) / Ham luong dong % 0.0640
¢ Manganese content (Mn) / Ham lwong mangan % 0.0970
e Magnesium content (Mg) / Ham lwong magie % 0.529
e Chromium content (Cr) / Ham lwong crom % 0.0245
e Zinc content (Zn) / Ham lwong kém % 0.0727
e Titanium content (Ti) / Ham luong titan % 0.0141
e Vanadium content (V) / Ham lwgng vanadi % 0.0109
e Aluminium content (Al) / Ham luong nhém % 98.3

Photo of submitted sample / Hinh dnh méu nhéan:

SGS authenticate the photos on original report only / SGS chi xac thuc céc hinh anh trong béo céo chinh thic

082758

* % *x END OF THE REPORT * % *

"This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspX.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within

the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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ﬂm Construction Material Laboratory
e - Test Report No: INL22/508435-212-7
S Date: 26-Apr-2022
% //;\\ A Page 1 of 2
! Uy \
VILAS 237

Client’s name : GOPCO VIETNAM JOINT STOCK COMPANY

Tén khach hang CONG TY CO PHAN GOPCO VIET NAM

Client’s address : NO.1, LANE 31, LUONG NGOC QUYEN STREET, VAN QUAN WARD,

HA DONG DISTRICT, HA NOI CITY

SO 1, NGO 31, PHO LUONG NGQC QUYEN, PHUONG VAN QUAN,
QUAN HA BONG, THANH PHO HA NOI

The following sample(s) was/were submitted and identified by the client as:

Bia chi

Céc thong tin nhdn dang méu do khéch hang cung cép:

Name of sample / Tén méu :  ALUMINIUM / NHOM
Kep tiép dia GC-TD20/A6005-T5
Quantity / Sé luvong mau : 01 sample/ mau

Date of receiving / Ngay nhan mdu  : 19-Apr-2022
Date of testing / Ngay thir nghiém :  From/ tr 19-Apr-2022 to / dén 26-Apr-2022

Test method / Phuwong phép thiy : ASTM E92 - 17 Standard Test Methods for Vickers
Hardness and Knoop Hardness of Metallic Materials

ASTM E1251 - 17a Standard Test Method for Analysis of
Aluminum and Aluminum Alloys by Spark Atomic
Emission Spectrometry

Test result | Két qua thir nghiém :  See next page(s) / Xem trang sau

Note:

(*) The test was accredited 1ISO 17025:2017 by VILAS / Chi tiéu dwoc cong nhdn ISO 17025:2017 béi VILAS.

ILAC : International Laboratory Accreditation / T4 chirc hop tac céng nhdan Phong thie nghiém qubc té.

MRA : Mutual Recognition Arrangement / Théa wéc thira nhan Ian nhau.

ILAC-MRA-VILAS : VILAS is the full member and signatory of Mutual Recognition Arrangement with International
Laboratory Accreditation / VILAS la thanh vién ddy di va ky théa wéc thira nhén 1an nhau véi té chitc céng nhan phong
thir nghiém quéc té.

Signed for and on behalf of

: \.ZHS, SeSetnam Lid
“LeTiepDu
Lab Assistant Manager
Industrial Services

OP 'This document is issued by the Company under its General Conditions of Service accessible at http:/www.sgs.com/en/Terms-and-Conditions.aspx.

L Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

- Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within

the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction

-, from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Construction Material Laboratory
Test Report No: INL22/508435-212-7

Date: 26-Apr-2022

Page 2 of 2
Characteristic / Tén chi tiéu T —
A. Vickers hardness test (/ Kiém tra do ctng Vickers Két qua thix nghigm
o Average hardness / D9 cirng trung binh HV10 84
Characteristic / Tén chi tiéu Tastrestil
B. Chemical composition ) / Thanh phdn héa hoc Két qué thir nghigm
o Silicon content (Si) / Ham lwong silic % 0.400
e Iron content (Fe) / Ham luong sét % 0.154
e Copper content (Cu) / Ham Iigong déng % 0.0109
e Manganese content (Mn) / Ham lwgng mangan % 0.0090
e Magnesium content (Mg) / Ham luvgng magie % 0.521
e Chromium content (Cr) / Ham lwong crom % 0.0021
e Zinc content (Zn) /| Ham lwong kém % 0.0131
o Titanium content (Ti) / Ham lwong titan % 0.0197
e Vanadium content (V) / Ham lwvong vanadi % 0.0115
e Aluminium content (Al) / Ham lwong nhém % 98.8

Photo of submitted sample / Hinh dnh méu nhén:

SGS authenticate the photos on original report only / SGS chi xéc thurc céc hinh anh trong béo céo chinh thirc

* % % END OF THE REPORT * % %

C ' This document is issued by the Company under its General Conditions of Service accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx.
CLO Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
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SGS Vietnam Ltd

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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